Western Kentucky University

TopSCHOLAR®

Anderson County Industrial Reports for Kentucky Counties

1987

Industrial Resources: Anderson County

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/anderson_cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Anderson County” (1987). Anderson County. Paper 11.
https://digitalcommons.wku.edu/anderson_cty/11

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Anderson County by an authorized
[...]
Kentucky Department of Economic Development, 1987 Kentucky

Directory of Manufacturers; Division of Research and Planning.




In addition to the manufacturing firms, Reliance Electric maintains a
national distribution center in Lawrenceburg. In 1987, Reliance Electric had an

average employment of 112 workers.

LABOR ORGANIZATIONS IN MANUFACTURING FIRMS

Union

Amalgamated Clothing and Textile

Workers Union, AFL-CIO
Distillery, Wine and Allied

Workers’ International Union,

AFL-CIO-CLC

International Brotherhood of
Firemen and Oilers, AFL-CIO

International Ladies’ Garment
Workers Union, AFL-CIO

International Association of
Machinists and Aerospace
Workers, AFL-CIO

10

Representing workers at:

Cricketeer Cutting Shop

Boulevard Distillers and
Importers, Inc.;
Joseph E. Seagram and Sons, Inc.

Joseph E. Seagram and Sons, Inc.

Universal Fasteners, Inc.

Universal Fasteners, Inc.



SELECTED INDUSTRIAL SERVICES

Mileage from

Types of Service Location Lawrenceburg
' Custom Plastics Producers Lexington 23
" Electric Motor Repair Lexington 23
Grinding, Precision & Tool Georgetown 27
Heat Treating Facilities Frankfort 14
Lexington 23
Industrial Equipment & Supplies Frankfort 14
Lexington 23
Industrial Gases Lexington 23
Industrial Waste Removal Frankfort 14
Lexington 23
Machine Shops, Tool & Die Lawrenceburg -
Metal Finishers Lexington 23
Metal Service Centers Lexington 23
Millwrights Lexington 23
Public Warehouse Facilities Lexington 23

Sources: Kentucky Department of Economic Development, Kentucky Directory of
Selected Industrial Services, 1985; Division of Research and Planning,

11




TRANSPORTATION

Rail
Line serving Lawrenceburg - Southern Railway System

Services - Main line; 1 northbound and 1 southbound freights make
daily stops; switching services; team track space for 4 cars;
nearest piggyback facilities are located at Danville, 30 miles
south, or at Louisville, 55 miles west

For details on routing, schedules, rates, and services contact:

District Sales Manager
Norfolk Southern Corporation
1402 South 15th Street
Louisville, Kentucky 40210
(502) 636-6023

Highways

Major highways serving Lawrenceburg are U.S. Highways 127 and 62,
Kentucky Highways 44 and 151, and the Blue Grass Parkway. U.S. Highways
127, 62, and Kentucky Highway 151 are "AAA"-rated (80,000-pound gross load
limit) trucking highways. Kentucky 44 is a "AA"-rated (62,000-pound gross load
limit) trucking highway.

The Blue Grass Parkway, a multi-lane toll road which traverses central
Kentucky, is 4 miles south of Lawrenceburg via U.S. 127.

Interstate 64, a major east-west route, is accessible 10 miles north of the

city via U.S. 127. Interstate 64 interconnects with Interstate 75, a major
north-south corridor, 33 miles distant of Lawrenceburg.

12



Truck Service

ABF Cartage, Inc.*

ANR Freight System, Inc.**

ARA/Smith’s**

American Freight System, Inc.**

Averitt Express, Inc.*

Bailey’s Express, Inc.*

Bishop Motor Express

Bowman Transportation, Inc.**

Carolina Freight Carriers
Corporation*

Central Transport, Inc.**

Consolidated Freightways
Corporation of Delaware*

Duff Truck Line, Inc.*

Harris Motor Express, Inc.*

Holland Motor Express, Inc.*

* Interstate and intrastate service.

** Interstate service only
(T) Terminal.

Jones Truck Lines, Inc.*

Lawrenceburg Transfer Company,
Inc. (T)*

Manning Motor Express, Inc.*

Middlewest Freightways, Inc.*

O.K. Trucking Company*

Overnite Transportation Company*

P-I-E Nationwide, Inc.**

Preston Trucking Company, Inc.*

R & L Transfer, Inc.*

Roadway Express, Inc.*

Sanders & Leigh Truck Line*

Spartan Express, Inc.*

Suburban Motor Freight, Inc.*

Transcon Lines*

Source: American Motor Carrier Directory, Spring 1987.

HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
LAWRENCEBURG, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway Time Highway Time
City Miles TL City Miles TL
Atlanta, GA 385 2 Los Angeles, CA 2,163 3
Baltimore MD 564 3 Louisville, KY 55 1
Birmingham, AL 402 2 Nashville, TN 191 1
Chicago, IL 347 1 New Orleans, LA 708 2
Cincinnati, OH 101 1 New York, NY 726 3
Cleveland, OH 340 2 Pittsburgh, PA 366 2
Detroit, MI 360 2 St. Louis, MO 318 1
Knoxville, TN 194 1

Note: Mileage computations are via the best interstate or primary highways, not
necessarily the most direct route of travel.

Sources: Rand McNally Deluxe Motor Carriers’ Road Atlas, 1987. Official
Kentucky Mileage Map, 1980. Delivery time - Lawrenceburg Transfer, Frankfort
Road, Lawrenceburg, Kentucky 40342.

13



Local

Capital City Airport*

Location: 1 mile west of Frankfort
14 miles north of Lawrenceburg
Runways: 1 paved
Length: 5,000 feet
Traffic
Control: Wind tee
Lighting: Beacon, runway lights sundown to sunrise, REILS
and VASI
Services: 100 octane, jet fuel; hangar; storage; auto rental,
taxi

Nearest Scheduled Commercial Airline Service

Bluegrass Airport

Location: 4 miles west of Lexington, Kentucky;
19 miles east of Lawrenceburg
Runways: 2 paved
Length: 7,000 feet; 3,500 feet
Traffic
Control: Tower
Lighting: Approach lighting system, beacon, runways and
obstructions lighted, VASI
Services: Delta, Piedmont, United, USAir, Allegheny Commuter,

TWA, Continental Jet Express, Piedmont Commuter,
Eastern Metro, Comair, American Eagle; fuel -
100LL and jet-A; hangars, tie-downs; major A & P
repairs; major Avionics repairs; APU, charter,
flight instruction, oxygen, plane rentals,
survival equipment; taxi, limousine, car rentals,
courtesy car, weather information; restaurant,
snack bar

Air Freight

Service: Air freight terminal

Air Express Service

Several major companies offer air express services in Kentucky. These
companies provide a quick means of shipping small to medium-sized packages
expeditiously.

* The Capital City Airport recently renovated its offices and resurfaced the
existing runway. The combined total cost of the projects was approximately
$650,000.

14



Water

Lawrenceburg is located 14 miles from a point on the Kentucky River in
Frankfort, where a 6-foot navigation channel is maintained. Unloading
facilities for sand and gravel are located in Frankfort.

Lawrenceburg is 55 miles east of Louisville, where the Louisville and
Jefferson County Riverport and the Port of Louisville are located on the Ohio
River. The Louisville and Jefferson County Riverport has been designated as a
Foreign Trade Zone and offers complete U.S. Customs services for exports and
imports.

15



Electricity

POWER AND FUEL

Company serving Lawrenceburg and portions of eastern Anderson County -
Kentucky Utilities Company
Source of power - Kentucky Utilities Company
For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

One Quality Street

Lexington, Kentucky 40507

(606) 255-1461

Company serving the majority of Anderson County - Fox Creek Rural
Electric Cooperative Corporation
Source of power - East Kentucky Power Cooperative
For industrial rates contact:

Natural Gas

Industrial Development Division
East Kentucky Power Cooperative
P. O. Box 707

Winchester, Kentucky 40391
(606) 744-4812

and/or

Fox Creek Rural Electric Cooperative
Corporation

P. O. Box 150

Lawrenceburg, Kentucky 40342

Company serving Lawrenceburg - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 26-inch (supplier); 6-inch (distributor)
Distribution mains - 2, 4, and 6 inches
Distribution pressure - Up to 25 psi
Btu content - 1,000 per cubic foot

Specific gravity - .60

For rates and supplies contact:

Western Kentucky Gas Company
311 West Seventh Street
Owensboro, Kentucky 42301
(502) 685-8026

16




Other Fuels (Within 15 miles)

Propane
Buckeye Gas Products Company Southern States Cooperative, Inc.
(Doxol Propane, bulk plant) Jet Petroleum Service
U.S. 127 Bypass Versailles Road
Lawrenceburg, Kentucky 40342 Frankfort, Kentucky 40601
Fuel oils

Distillate fuel oil -

Anderson County Petroleum Rainbow Coal & Oil Company
U.S. 127 North Lexington Pike
Lawrenceburg, Kentucky 40342 Versailles, Kentucky 40383
D & S Distributors Robinson’s Oil Company
Highway 127 North Versailles Road
Lawrenceburg, Kentucky 40342 Frankfort, Kentucky 40601

Phillips 66 (bulk plant)
Louisville Road
Frankfort, Kentucky 40601

Residual fuel oil - Arrangements must be made with the refinery.

Low sulphur content coal - Available in Kentucky.




WATER AND SEWERAGE

Public Water Supply

Company serving Lawrenceburg - Lawrenceburg Water and Sewer
Department™
205 East Woodford Street
Lawrenceburg, Kentucky 40342
(502) 839-5372
Source - Kentucky River
Treatment plant capacity - 2,250,000 gallons per day
Average daily consumption - 1,300,000 gallons
Peak daily consumption - 1,900,000 gallons
Treatment processes - Flocculation, rapid mix, sedimentation,
filtration, coagulation, chlorination, and fluoridation
Storage capacity - 1,325,000 gallons, including clear wells
Size lines - 2, 4, 6, 8, 10 and 12 inches
Water pressure - 30 psi to 60 psi

MONTHLY WATER RATES

First 3,000 gallons $6.00 Minimum

Next 7,000 gallons 1.60 per M gallons
Next 20,000 gallons 1.50 per M gallons
Next 30,000 gallons 1.21 per M gallons
Next 40,000 gallons 1.08 per M gallons
Next 100,000 gallons .96 per M gallons
Next 300,000 gallons .85 per M gallons
Over 500,000 gallons .81 per M gallons

The minimum rate outside city limits is $7.09.
Tap-on charge:

Residential - $200
Commercial and industrial - Actual cost of tap, material
and labor

* Based on engineering studies to be conducted in the near future, Lawrenceburg
will determine its public water supply needs. Subsequently, the city officials plan
to act accordingly to the recommendations made by the U.S. Army Corps of
Engineers. Sufficient funds are already available and earmarked for water
improvements.

18




Sewerage

Company serving Lawrenceburg -

Design capacity - 1,900,000 gallons per day

Lawrenceburg Water and Sewer

Department
205 East Woodford Street
Lawrenceburg, Kentucky 40342
(502) 839-5372

Average daily flow - 900,000 gallons

Type of treatment - Primary and secondary
Treatment processes - Grit removal, screening, rotating biological

contactors, secondary sedimentation, chlorination, anaerobic

digestor, sludge drying beds, and land formation of dry and

liquid sludge
Treated effluent discharged into - Hammonds Creek
Size of sanitary mains - 6, 8, 10, 12, 18 and 21 inches
Monthly rates -

First
Next
Next
Next
Next
Next
Next
Over

2,000
8,000
20,000
30,000
40,000
100,000
300,000
500,000

Industrial users are required to pretreat waste water which

gallons
gallons
gallons
gallons
gallons
gallons
gallons
gallons

exceeds the following limits:

$6.00
2.40
2.15
1.90
1.65
1.45
1.35
1.25

Minimum

per M gallons
per M gallons
per M gallons
per M gallons
per M gallons
per M gallons
per M gallons

1) 5-day BOD greater than 300 mg/l, or
2) Suspended solid greater than 350 mg/l, or
3) Containing any quantity of substances

ordinance, or

4) Average daily flow greater than 2% of the average daily
sewage flow of the city

Tap-on charge:

The Alton Water and Sewer District recently completed a sewerage
collector system. The system is composed of a 6-inch force main which runs
approximately 11 miles adjacent to U.S. 127 Bypass from the Alton area to the
Lawrenceburg wastewater treatment plant.
270 residential customers and several industrial sites.

Residential - $75
Commercial and industrial - Actual cost of labor and

materials

The system is capable of serving
The $2-million project

includes four vacuum stations and two pumping stations.

19

having the
characteristics described in Section 17-56 of the local sewer



CLIMATE

Anderson County

Temperature

Normal (30-year record) 54.90 degrees
Average annual 1985 54.60 degrees
Record highest, August 1983 (41-year record) 103.00 degrees
Record lowest, January 1963 (41-year record) -21.00 degrees
Normal heating degree days (30-year record) 4,814

(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record) 45.68 inches
Mean annual snowfall (30-year record) 16.50 inches
Total precipitation 1985 37.75 inches
Mean number days precipitation (.01 inch or more)
(41-year record) 130.70
Mean number days thunderstorms (41-year record) 45.80
Prevailing winds (through 1963) South

Relative Humidity

1 a.m. 77 percent (21-year record)
7 a.m. 82 percent (22-year record)
1 p.m. 60 percent (22-year record)
7 p.m. 64 percent (22-year record)

Source: U.S. Department of Commerce, Environmental Science Services
Administration, Climatological Data, 1985. Station of record: Lexington,
Kentucky.

20




LOCAL GOVERNMENT

Structure

The city of Lawrenceburg is served by a mayor for the duration of a
4-year term, and 6 council members, each serving 2-year terms. Anderson
County is served by a county judge/executive and 6 magistrates, all holding
offices of 4-year terms.

Planning and Zoning

Joint agency - Lawrenceburg- Anderson County Planning Commission

Participating cities - Lawrenceburg

Zoning enforced - All areas

Subdivision regulations enforced - All areas

Local codes enforced - All areas

Mandatory state codes enforced - Kentucky Plumbing code, National
Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

Local Fees and Licenses

The city of Lawrenceburg levies a business license fee ranging from $25
to $500 annually based on the type of business.

Anderson County requires businesses to pay an annual license fee ranging
from $25 to $150.

21



State and Local Property Taxes

All property in Kentucky, except items exempted by the state constitution, is
taxed by the state. Property which also may be taxed by local jurisdictions
includes land and buildings, finished goods inventories, automaobiles, trucks,
office furniture and office equipment. Local taxing jurisdictions in Kentucky
include counties, cities, and school districts.

All property in Kentucky is assessed at 100 percent of fair cash value.

COMBINED STATE AND LOCAL RATES PER $100 VALUATION, 1986

Unincorporated
Lawrenceburg Anderson County
Land and Buildings $0.895 $0.6710
Manufacturing
Machinery 0.150 0.150
Pollution Control
Equipment 0.150 0.150
Inventories
Raw materials 0.001 0.001
Goods in Process 0.001 0.001
Finished Goods 0.7066 0.4776
Automobiles & Trucks 1.2096 0.9806
Other Tangible
Personal Property 1.1556 0.9266

Intangibles (Accounts

receivable®, money

in hand, stock,

notes, bonds) 0.250 0.250
Goods Stored in Public

Warehouses in Transit

Status 0.001 0.001
Private Leaseholds in

Industrial Revenue

Bond Financed

Facilities 0.015 0.015

A special fire tax of 4 cents per $100 is levied on one fire district in
Anderson County within its own boundaries.

* Accounts receivable are taxed at 85 percent of face value, for an effective
rate of $0.2125 per $100 valuation.

22



Safety

Police Lawrenceburg Anderson County
Total staff 14 full-time 4
1 part-time
Radio-patrol cars 5 3
Fire*

Insurance Services Office,
Public Protection
Classification

Volunteers 19 -

Rescue Service

The Kentucky Disaster and Emergency Services operates a rescue center
in Anderson County. Thirty volunteers serve the county.

Refuse Collection and Disposal

‘ Private companies provide refuse collection and disposal service to both
| businesses and residents of Lawrenceburg and Anderson County.

| * Includes copyrighted material of ISO Commercial Risk Services, Inc., with its

permission.

** Anderson County is served by five fire protection areas. The areas and their

| insurance fire ratings are as follows: Alton F.P.A. - 9; Glensboro F.P.A. - 9;

| Hickory Grove F.P.A. - 9; Stringtown Ruritan F.P.A. - 9; and Western F.P.A. - 9.
Class 10 applies to unincorporated areas not contained within a fire district.




EDUCATION

Public Schools

Anderson
County*
Total Enrollment
(June, 1987) 2,658
Kindergarten 219
Elementary 1,264
Middle School 403
High School 772
Pupil-Teacher Ratio
(1985-86) 21-1
Percent High School